
PARTS KIT CONTENTS TOOLS REQUIRED
QTY DESCRIPTION

2 MOUNT BRACKET, PASSENGER/ DRIVER 10MM SOCKET

2 SUPPORT BRACKET, PASSENGER/ DRIVER 1/2” SOCKET

2 BACKING PLATE 9/16” WRENCH

2 1/2-13 X 4.00” HEX HEAD BOLT 9/16” SOCKET

2 1/2-13 X 2.00” HEX HEAD BOLT 3/4” WRENCH

2 3/8-16 X 1.25” HEX HEAD BOLT 3/4” SOCKET

4 5/16-18 X 1.00” SELF TAPPING BOLT TORQUE WRENCH

6 1/2” FLAT WASHER RATCHET

4 1/2” LOCK WASHER RATCHET EXTENSION

2 1/2-13 HEX NUT

4 3/8” FLAT WASHER

2 3/8” LOCK WASHER

2 3/8” HEX NUT

STEP1.

STEP 2.

STEP 3.

STEP 4.

STEP 5

STEP 6.

STEP 7.

Remove the contents from the box and check for any damage. Verify all parts against parts list.

Read and understand instructions completely before beginning installation.

Install Mount Brackets on the outside face of frame members with 1/2-13 x 4.00” Hex Head Bolts. Secure with

Backing Plates and 1/2” fasteners. See Figure 2. Leave loose.

Install Support Brackets using holes in bottom face of vehicle frame. See Figure 1. Some vehicles have a

plastic shroud mounted to bottom of frame. Remove bolts with 10MM socket. Remove “push type” fastener

from shroud. Place support brace against bottom of frame, reinstall plastic shroud with factory bolts. Replace

push type connector with 5/16” Self Tap Bolt. Leave loose.

Secure Support Bracket to Mount Bracket using 3/8” fasteners. See Figure 1.

Mount Safari Bar using 1/2” fasteners. See Figure 1-3.

Center and level Safari Bar. Tighten and torque fasteners as follows: 5/16” and 8MM to 15FT. LBS.

3/8” to 35 FT. LBS.

1/2” to 65 FT. LBS.

.

INSTALLATION INSTRUCTIONS

APPLICATION: 2001 FORD RANGER

2001 MAZDA B-SERIES PICK-UP

SAFARI BAR

ASSEMBLY:

30-0020
30-0025

30-1165

MOUNT KIT:

75-0295 Revision 01/29/01



Fi n i s h p r o t e c t i o n - We s t i n p r o d u c t s h a v e a h i g h q u a l i t y f i n i s h t h a t m u s t b e c a r e d f o r l i k e a n
o t h e r e x p o s e d f i n i s h o n t h e v e h i c l e . Pr o t e c t t h e f i n i s h w i t h a n o n - a b r a s i v e a u t o m o t i v e w
( p u r e c a r n a u b a , f o r e x a m p l e ) o n a r e g u l a r b a s i s . T h e u s e o f c l e a n e r w a x o r a n y c o m p o u n d w h i
c o n t a i n s a n a b r a s i v e i s d e t r i m e n t a l , a s t h e c o m p o u n d s s c r a t c h t h e f i n i s h a n d o p e n i t t o c o r r o s i o

Westin Automotive Products, Inc.
5200 N. Irwindale Ave. Suite 220
Irwindale, Ca. 91706

Thank You for choosing Westin products
For additional installation assistance please call

Customer service (800) 793-7846 or (507) 375-3559

FIGURE 1
EXPLORER SPORT & RANGER

DRIVER SIDE SHOWN

FIGURE 3
TOP VIEW

FRONT AIR DAM

FRONT

1/2-13 X 2.00” HEX BOLT

1/2” FLAT WASHER
1/2” LOCK WASHER

FIGURE 2
DRIVER SIDE SHOWN

FRONT

BACKING PLATE (INSIDE FACE)

SAFARI BAR

SAFARI BAR

DRIVER SIDE
PASSENGER

SIDE

FRAME

SUPPORT BRACKET

FRAME

MOUNT BRACKET

MOUNT BRACKET

1/2” FLAT WASHER
1/2-13 X 4.00”HEX BOLT

1/2” FLAT WASHER
1/2-13 X 4.00”HEX BOLT

(2) 5/16-18 X 1.00”
SELF TAPPING BOLT

3/8-16 X 1.25” HEX BOLT
3/8” WASHERS AND NUT

1/2-13 X 2.00” HEX BOLT

1/2” FLAT WASHER
1/2” LOCK WASHER

1/2-13” NUT

1/2” FLAT WASHER
1/2” LOCK WASHER


